
PARTS LIST
\t/

sUPER 
x

925
CHAIN SAW

PRlCE.35
PART NO. 24831 REV.1

PRlNTED IN U.S.A.

ELITE'

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



StlPER XL 925

FIGURE 1

28
t10

61 4e

"%

CL"LJ
s
It,

41

Pert No. QtY.No. Des criptionPart No. Qtv.

1 SCREW-hex hd' , 12-24 x 5/8

2 HOUSING-fan
Includes:

3 SCREEN-frn housing

4 STUD-drive
5 BUSHING-starter roPe

6 BUSHING-starter Post
? BUSHING-rewind sPring

8 RING-air flow
9 ROPE-starting (48")

10 GRlP-starting rope
Includes:

11 INSERT-roPe retaining

1,2 SHIELD-sPring(inner)
13 SPRING-rervind
74 SHIELD-sPring(outer:)
15 PULlEY-rewindstarter

Includes:
16

17

18

19

20
21

BUSHING-sPring lock
LOCli-res'ind sPring

WASHER-retaining
SCREW-hex hcl., 10-32 x L/2

NUT-hex, 3/8-2+
WASHER-IOCk, 3/8

* I)enoteS new palrts

Description
840 10- 1

587 57-D
587 56

83056
ODJ i D-'

67165
A-576 50-3

72084-A7
720 85-A
82778
83022
67762
67\67
80048

A-67618-A

12282-A
63195
67559
67875-1

A-33055
67166
67164-A
67163

806 76

A-64504-B

A-64421
6 7191
67t77
64443
6 5830

6 7409
s 8806

A-69962-A

700 18

63 s66

63268-A
63565-A

A-61446

64400
64049-A
58 763

80648
81124
83102

+

1

22

24

26
27
28
9q

30
31
32

JO

36

38
39

40
47
42

*43

44

WASHER-flat, 3,/8

STUD-pawl
PAWL-starter
WASHER-lock, #12

SPRING-starter Pau'l
ROTOR-magrreto
SWITCH-toggle

Includes: NlIT
PL\TE-indicating't ON-OFFr I

SCREW-pan, 8-32 x 3/4
WASHER-lock, #8

IViODULE-ingition
LEA D-transformer
scREw-hex hd., 1/4-20 x 5/8
PLATE-back

Lrcludes:
SEAL
BEARING-roller

,'o'r RING
WASHER-tab lock
TERMINAL-sPark Plug
LEAD-high tension
C Oll,-transformer
COIL-core and generator

1

2

2

2

2

1

1

1

1

7

"I

1

1

4
1

1

1

1

1

1

1

1

1

1

11

1

1

1

1

1

1

1

1

1

1

1

1

1

1

7

1

1

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

lJ

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



\

v

\,,

Dcscription

RING-piston pin retaining
PTS'ION RING
PISTON RlNc-altcrnatc 69+12

.1 Rc)D-connecting A-69658*A
5 lnci BEARING-needle 69638
6 S{ RE\l-soc.hd.. q-32 r C/16 699i3
i U'AsllER-thrust 68010
I KFIY-\\'oo.l1'tifl 75078
9 CRANKSIIAF'f-See note 1 4'-69441

SUPER XL $25

FIGURE 2

Part No. Qtl,. Doscriplion Part No. Qty

47 PlN-grrjdo blr rdjusting 67586-14 1

+.9 NU1 -Gril)co 81201 1

+9 PLlllP f,utonutic o'il A-68265 1

50 hc: SCREW-pan hd.. 4-40 x 1/4 E0919 2

51 SCREW-ctur 6.1102-A 1

52 CASKET carl scre\\- 59736 1

53 SEAL-fclt 59926 1

54 WORIYI-ge:rr 59675 1

55 SCREW_fil hd., 8_32 x Jr ] sLl2+S 3

5U CONNECTOR elbos, jl17ll.+ 1

57 FITTING-tube 65696 I
58 LINE-oil (discharge) A-65682 '1

59 FIL'1'E'lt-oi1 A-64293 2

60 LINE-oil pick-uP 59000 2

61 CONNECTOR-0i1 fiit.er 6;695 1

62 TUBE-oil line 63452-A 1

63 "O" IIINC 58406 i
6,1 GASKE'f-oil line iube 63751 1

i- N{till'LER-douadraft (coDlplctei A-69864 1

+65 lac: SCREW-hcx hd. clp.1,/+ 20x3 82280 2
*66 SCRE$.-hex hc.1..1/.\-20x2-318 69850 1

4'67 SHIELD-nlu{ller 608+2 1

:'68 CAP-mulller A 69836 1 1

:60 SUPPORT-mulfier (long] 69843 2
)"lo SI.TPPOIiT mrilflcr (shorl) 6934+ 1

:t7l SCREEN-sprrk lrrcstor 698+0 1

+72 BoDf-iltllller A-69t338-1 1

!7il PL\ lE-nrufflct bod"v 69839 1

*71 CILINDER 2-1115" bore A*4220G-A 1

75 Inc: GASKE'I cvlinder 63778-1 1

SC.REW-hex hd'ctp. 1,/'l-20 x 5.13 30't02 3

(not shom)

1 PISTON & PIN
lncludes:

A 69-167

6+i+2
69825

lnc: LIAP clust (not shom)
10 BEARINc-ncedle (set of 28)

11 BEARING-bail
12 RiNc-rctaining
13 ScREw-bcirringret&ining
1+ WASHER-Iock
15 CAP-oil filler

'16 Inc: GASKE'f-oil ctp

6.1002

A-690 56

58190-S
583 19-A
59704
59705

A-652i1.1-B
ti9E3..l

67153-2
63621
82L+',l
5587 1

67159
58138

63115
28C97

67158
122 82-A

A,{_r4715

81065-2
u3009

l

2

1

1

2

2
1

1

1

1

1

1

2

2

1

1

1

1

1

1

1

1

1

i
.1.

1

1

L

1.

1

1

1

1

1

1

6

8

1

1

1

+
1

1

1

1

2

1

1

1

VAL\rE-chech duck bill (not shown) 69/15l
11 RETAINER 68750
18 CAP-luel Iillcr A 69500

19 tnc: \TALVE-check (ovr.l duckbill) 6945i
20 FILTER-Ii11eI c[p 69+5.1

27 cASKdT iucl .tp 69501
22 CHAIN-bcad ti9502
23 IIETA1NER 69503
zl S( REW p rn rd. - I'lrsl.ilo. 6 x l/.1 c2z"rl
t'25 LINE luel 65593-4
26 FILTER-fucl A-59251
27 Inc: FILTEP"-felt 59253-1
28 CONNECTOR-iuo1 line 67080
29 CLAilIP-fucl linc 65597-1
3rr SCRE\A-1;rl hrl.. 6-i2 r 5 16 8060;
31 SCREw-$rjdc brLr adjusting 63367
32 CR,ANK(]AS]] & TANK A-68023 A

tnc: GASK.ET-chcck valve (not sho\m) 65144
CAP-check valve (not sho\Yn) 65143
scRE$r-fil hd., 8-32 x 5/8 821,16

SCREW-fil hd.. 8-3: x2-3/16 821ib

'16 SPARK PLUG-C-J6 Ch:impion 635'17-5

SPARK PLUG-C-J.1 Champion {oplion:rll 69027 S

Coldcr Plug
'17 NtJT-hex, 1,/4-23
78 WASHER-loc]i, 1/4

t I)enotes ne\\, paris

NOTI 1 When using rcplace'nlerll crrnksirrll A 69++l
tho dust ctp 64002 js re.lujied"

NOTE 2 - A mulTler shield 6928+-l is lvailrblc'Ior
older units.

(-,

33
34

35
36
37

38
39
10
11

lil
,t+

1(i

COVER-fuei Luk
PIN-dowel
SCREW-fi1 hcl., 8-32 x 1-314
STUD
GASKET-fuel t-1nk

\[,ASHER
CAP-oil PumP
PLUG-pipe
13OLT-guide bu
SEAL
S HI ll LD-saB CLusl

Glio\ll\lE'l-oil lirc 65i157

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDEBING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



StJPIR XL 925

45

FIGURE 3

€(4 .-',,Y/
28

I

l.
i1

ilr
i.

I
I

I

t'
I

'7
'-40
''41

3
Part No. QtY.

No. Des cription

36" 3r/

-J'7"53 54/ J\3c', -- t4s "- I

s8 &\=$\ -,r-Vfr^C /{-ll

Des cription Part No. Qt-v.

2

1

1

1

1

1

1

1

1

1

1

2

1

.+

1

1

1

1

1

.l

2

1

1

iv
1

1

1

1

31
1

2

3

+

5

6

7

*8
9

10

1f

12

13

14

15
it)
-t7

,!19

19
+20

27
'.,22

A,'

21
;J

26
9a

28
oo

30

I

'

i

l

RETAINER-reed valve
VALVE*teed
SEAT-reed valve
GASKET-reed valve seat
MANIFOLD-intake
SCREW-Pan htl., 8-32 x l-l/8
GASKE T-carburetor
CARBURETOR

Inc: PLUG-Plastic
GROtr\TMET-'tHi-LO''

WASHER-tock, #10

SCRE\['-hex hd., 10-32 \ ]-7l8
ROD-throttle
BOOT-throttle rod
NUT-cover mounting
COVER-air fiiter element
RING-retaining
FIL'I'ER E LE I\IENT-air
SCREW-hex hd., 12-24x 1/2
RRACKET-air filter

Inc: GASKET-mounting nut
DEFLEC'-f OR-:rir

PIN-throttle .latch
SPRiNG-throttle lirtch
RING-retrining
TRIGGER-throttle
PIN*throttle lttch adjusting
PIN-cotter
ROD-cholie

Inc: GROX'II\IET

+ I)enotes nerv Parts

63370-A I
6s166-A 4

63371-8 1

65483 1

A-67460-1 1

82196 3

675+0 1

A-69812 1
trotrto 1

69751 1

83046 2

82179 2

63266-A 1

58348 1

A-67639 - 1

A-69+1+-2 1

58319-A- 1

69880 1

80821 1

A-6?101-A 1

58392-1 1

70189 I
5892+-4 1

58405 1

s8409 1

6 57.15 1

65719 1

8632+ 1

A-68429 1

64862 1

HANDLE-throttle
Irrc: BUSHING (not shov'lt)

GRlP-throttle handle
GRlP-throttle handle covel
SCREW-P:rn hd', 8-32 \ 1'l2

COVER*throttle handle

A-6802r-c
6 8++5
68767
6 8768

80560
A-690+5

Inc: BUSHING-nylon (not sho*n) 59064

36 GROMl\'IET-ftLel line
*37 LINE-fuel
38 BUTTON-oi1 PumP Plunger-

39 PLUNGER-oi1 PumP

40 Inc: "O" RING-sh:rft
47 I'O1r RING-Pltulger
42 SPRTNC-curnPrt'ssirrn
43 BODY-oil Put-t-tP

4+ SCREW-hex hd', 3-32 x 7'l8

+5 SCR EW-lrer hd' , l2-2 I \ ?/8

16 S('R EW-h('\ hd. , 12-24 r 5' 8

47 GASKET-throttlehandle
48 GASKET-cYlinder (fig' 2)

I9 SCREW-til lld" 8-i2 x Di d

50 OLAX[P-oil linc
;1 LINE-oil (inurkr')

52 SCREW-Pan l-rd., 6-32 x 3/E

53 NUT-Iock, 6-:i2
5.1 GROI'IXIBT-oi1liuc
55 CI-Al\'IP-oil line
Jr; Ll\E-oil (rlischrrr3t')
57 \TALVE-c}reck

lnc: BALl-(not sho*n)
58 VALYE-cl'rcc1<

Ilc: BALL (not shou'n)

SPRING (not shout)

6 8046

65718-B

A- 57834- 16

59074
74388
592 93

63343-5
80;tis
30891
s06 76

6 3 7 7f]-c
l),, r I l-l

s0023-2
(i J6 60- 1

,\ -6 ;;0;
>r);; I
:112'i

riri1::l-1 -
{-rr'lrr'-
-\-'i; i!l

2;;21
,\ -ri; i 1;

,Jr: I

rfrq22

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



\,

SUPER )(L 925

FIGURE 4

Part No. Qty. Des criptionNo. Part No. Qty.No. Description

4
15

-y

2

4
*5

6

7

8

9

10
11
t2

'14
15

IIANDLE BAR-flush cut (rubber covered) A-69034
KIT-wrap around handle bar (accessory)A-65894

Includes:
TIANDLE BAR
CHAIN-guard
BRACKET-handle

SCREW-fil ]nd., 1/4-20 x 7

SPACER-handle bar
PI-ATE-handle l:ar
PLATE-handle bar bracket
BRACKET-handle bar (flush cut only)
GROMMET-handie bar
SCREW-shoulder
MOUNT-shock
GRON{MET
SCREW-shoulder
KIT-spiked bumper

Includes:
SCREW-hex hd,., L2-24 x 3/4
NUT-12-24
WASHER-Iock, #12

A-65814-2
6486 7- 1

6 5607-5
822s9
b6Ib5
6 5599
65598-A
68766-2
6 5518
6 5520
6 5509
6 5519
6ss21

A-63720

8086 7

8106 8

83056

1

1

1

1

1

1

1

1

1

1

2

2

1

1

16

t7
18
1q

20
2l
22

24
*25

26
27
28
9q

PI"ATE-guide bar (inner)
PLATE-guide bar (outer)
COVER-drivecase
NUI-hex, 3/8-L6
GUARD-chain (accessorY)
SCREW-hex hd., 10-32 x 1/2

COVER-clutch
lncludes:
WASHER-Bellviile

SPRING-clutch
C LUTCH-spider
SHOE-clutch
WASHER-thrust
BEARING-ro11er
DRUM & HtlB-rirn tYPe

sPRocKET-3,/a pltch, 7 tooth
.404 Pitch, 7 tootb

RACE-imer
* Denotes new parts

67160-A 1

67161-A 1

67156-L4 1

81089-2 2

68078-1 1

80361-1 2

A-2492L 1

12940 2

67441 2

65723-24 1

69754-1 6

63462 2

64124 1

A-65990 1

63284-5 1

(optional) 63285-S 1

64129 1

2

2

2

J
Accessory Sprockets

SPROCKET & DRUII - .404 pitch, 7 tooth
3/8 pitch, 8 tooth
404 pitch, 8 tooth- 

3,/s Pitch, ? tooth

A-65886
A-65732
A -6 5887
A-6 5884

When using optional Sprocket & Drum, you mtlst
use one (1) 63463 thrust s'asher (inner)'

ALWAYS FURNISH MODEL AND SERIAL NUMBEB WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



StlPER )(t $25

A 69812 H5 r5r A

Part No. Qty. No. Descriptior.r

g

No. Description Part No. Qty.

1 SCREW-rd hd., 4-40 x 3/16
2 WASHER-lock, #4
3 SHUTTER-throttle
4 WASHER-lock, #6
5 SCREW-fi1., 6-32 x 3/8
6 COVER-fuel pump diaphragm
7 GASKET-pumpdiaphragm
8 DIAPImAGn{-fuel pump
9 SCREEN-fuel inlet

10 CLlP-throttle shaft retaining
11 GASKET
12 VALVE-governor
13 SIIAFT & LEVER-choke
14 SPRING-chokefriction
15 BALl-choke friction
16 SHUTTER-choke
l7 NEEDLE-in1et
18 SPRING-controllever
19 LEVER-inlet control
20 PlN-control Lever {'ulcrum
21 SCREW-oval, 4-+0 x l/4

f 80264

t 83008- 1

67994
83024
80275
589 75

589 81

t 58980-R

1589 74

58982
74060
69794
69789
73264

58984
597 17

t6 5603

t 59 716

t 589 77

t6 579 8

s8978 1

is8988 1

58979 1

80591 4
69793 1

i58991 1

158973 1

i58993 1

173075 1

69792 1

6978s L

154440 1

159460 1

A-67995 1

69790 1

i67866 1

63711 1

A-69819 _ 1

22 GASKET-maindiaphragm
23 DIAPIm.AGM-maincontrol
24 COVER-maindiaphragm
25 SCREW-rd.hd,, 4-40 x 1/4
26 VALVE-check
27 PLUG-welch, 17/32 dia.
28 SPRING-idIe speed
29 SCREW-idle speed
30 SPRING-main adjustrner-rt needle
31 SCREW-mainadjusthent
32 SCREW-idleadjustment
33 SPRING-idle adjustment needle
34 SPRING-throttlereturn
35 SIIAFT & LEVER-throttle
36 REPAIR KIT
37 GASKET SET

DIAPIIRAGM & GASKET SET
* KIT-high al.titude nozzle

f Indicates contents of Repair Kit 69790

* Denotes new parts

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS,

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



\r

v

v:

SllPER )(L 925

TOOLS

ANVIL-bearing disassembling (back plate)
A NVIL- crankshaft ins tallation
BIT-pozidriv #2

C OL LAR-bearing ins tallation
JACKSCREW-crankshaft

Includes: WASHER
JACKSCREW-bearing removal (back plate)
P I"A TE -cranks haft aligning
PlUG-bearing and seal installation (back plate)
P LUG-bearing ins tallation
PlUG-bearing installation (conn. rod)
PLUG-seaI installation (back plate)
PLUG-seal installation (crankcase)
PULLER-rotor
SCREW DRIVER-hand pozidriv
SHIM-air gap (black)
SHlM-magneto air gap
SLEEVE-bearing and shaft installation
SLEEVE-seal installation (crankcase)
SLEEVE-seaI protecting (crankcase)
WRENCH-combination
WRENCH-hex socket (conn. rod)
WRENCH-spanner

Includes: PIN-ciutch spanner
WRENCH-spark plug removal

ACCESSORIES

23846-2
23846-1
24304
22820-4

A-23965
84035

A-23962
24006-l
23956
23420
23955
24302
23957

A-23960
24230
24306
23987
23L36-1
23972
2397\

A-22BOB
23528

A-23696-A
237L7-A
24094

23488-B
69275
57084-1

22772
23475

LOCTITE
PLATE-bumper
REEL-250 feet,

(West Coast)
starting rope, #5

PAINT

BLACK-spray can
RED-sprav can

ALWAYS FURNISH MODEL AND SERIAL NUMBER WHEN ORDERING PARTS.

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e



Part No. Description Qty. Part No. Description Qty. Part ].tro. Dcscription Qtv
l2rRr-L

A-22808
22820-4
23136-1
23420

23488-B
23528

A-23696-A

23 846- 1

23846-2
239 55
239s6
23957

A -23960
A-23962
A-23965

23977
23972
23987
2+09+
2.1006- 1

2+302
2-130-1

2.,t306

A-2-t921

28097

A-33055
rA-42206-A

53572
5.1++0

55871
57084-1

A-57650-3
A-5?634-16

58190-S
5E319-A
5 83+8
5 8::i92-- 1

58+05
58,106

. 58lrl9
58 756
5 8? 57-r)
58806
5892+_f
58973
58974
5ii97s
58977
58978
589 79

58980-R
58981
58982
5898f
s8988
s8991
59000
59022
5906+
59074

A..5925 1

59253- 1

Seal
Paint-bLrek
Wrench
Coliar-bearing
SIec-ve-bearing
Plug*bearing
Paint-red
Loctite
Wrench
Wrench-spanner
Pin-clutch
Anvil-crankshaft
Anvil-bearing
Piug-bearing
Plug-bearing
Plug-sea1
Puller-rotor
Jackscrcry
Jackscrew
Slceve-seal
Sleevc-s eal
Shim-nngneto
Wrench
Plate-cr:rnkshafl. 1

Scrt-tdrivcr 1

Plug-scal 1

Bit-poziclriv. +2 1

ShirD-itir gap 1

Cover-clutch 1

Brll-chol<e 3

PIug-pipe
C onnector-e1bos,,
Terminal-spark
C5,linder
Plug-pla stic
Spring-idle adjustl
Stu rl

Reel-250 ft.
Su.itch-1og91c
Plunger-oil pump
Bcaring-ball
Ring-rcLaining 2

Boot-throttle 1

Gasket-nlollnting 1

Spring-throttle 1

l

Ring-retajning 1

Pa$,i-stilrter 2
Stucl-pas i 2
Rope-slart.ing 1

Pin-throttle l.rtcll 1

Spring-idle speed 1

Scrcen-fuel inlet I
Cover-fuel pump 1

Pin-control lever 1

Gaskct-main dia. 1

Cover-main dia, 1

I)iaphregm-fuel 1

Gasket-pump dia.1
Clip-throttle 1

Shuttcr*choke 1

Dhphragm-main 1

Plug-n,clch 1

Linc-oil pick-up 2

59717 Needle-inlet
59736 Gasket-cam
59926 Seal-felt
63115 Cap-oil
63166-A Valve-r.eed

63452-A
6 3547 -S
63565-A
63s66
63621
63622
63711

A-63720
63751
63778 1

63 7 79-C
64002
6412.t
64729

li3195 Bearing-roller
63266-A Rod*throttle
63268-A Spring-reu,ind
63284-S Sprocket
63285-S Sprocket
63343-5 Body-oil purnp
631170-A Retainer-reed
63371-B Seat-reedvalve

Tube-oil 1inO

Spark Plug
Shield-spring
Shiclcl-s prlng
Pin-dou,c1
Button-oil puirp
Dia. & Gasketset
Kit-spr.,ed bumperl
Gasket-oil line
Casket-cylincler
Gasket-throttle
Cx p-dust
Bcaring-roIler
Race-'-inner

6,10+9-A Lock-rcu,ind
,A."6+293 F.ilrer-oil

6+400 Bushing,spring
A-6"1.121 Screen-f:ur

64+43 Bushing stuter
A-64446 Pnlley-rcrvind
A-6450.1-B Housing-frn
A-64715 Shield-saH,dust

64742 Ring-piston pin 2
64862 Gromrnet
6.1867-1 Guard-chain
651"13 Cap-check valve
6 514.{ Gasket
67153-2 Cover-fucl tank

A-65284*B Cap-oilfiller
65357 Grommet-oi1line

Spring
Bushing-n-ylon

Filtcr-fuel
Filtcr -fclt

59293 Sprjng
59460 Spring-throtfle
59675 Worul-gear
59716 Lever-inlet
i Denotes ne$,purts

65375-2 Spring sti,f1cl.
65483 Gasl<ct-reed

A-65502 Valve-chcck
65509 Mount-shocl(
655'13-'1 ('lrr n.p-oil linc

A-65515 Valve-check
65518 Gromrncl
6 5519 Groilmct

+65593-A Line-fuel
65597-1 Clamp*fuel linc

+65598-A PIatc-handlebal
65599 Piatc-handleb;rt
65603 Spring-control
65607-5 Brlcl<ct-hanclle
65660- 1 Clamp-oil Iine

1-ine-oil
Connector-oil
Fittlng-tubc
Liire-oil
Line*oil

*65718-B Line-fuel
65719 Pin-throttleiatch

*65723-2A C lutch-spider
A-65732 Sprocket & Drum

65745 Trigger-throtfle
A-65814-2 Handle Bar

65830 Bushiilg-rewind
4-6588.1 Sprocket & I)ruir
A-65886 Sprocl(ct & Drurr
A-65887 Sprocket & Drum

A*65682
65695
65696

A -656 82

A-ri5 705

o iffi6i ,'r,s'o*, porr cresrrn, x v toszr

Part No. Descriptioil

xA-6 7101-A
67156-14
6 7158
67159
6 7160-A
6716 1-A
6i162
67163

,!67164-A

67165

67167
67177
6 7191
67.+09

67147
A-67460- 1

6 7540
6 7559
67586-t_A

A-676 1s-A
6 7866

67994
4.-6 7995

A-6589.1 Klt-handle bar 1

A-65990 Drurn & Hub 1
670.80 Connector-fuel 1

Bracket-air filterl
Cover-drivecase
Bolt-guide bar
Gasket-fuel tank
Plate-guide bar
Plate-guicle bar
Module-ignition
Coil-core & gen.
Coil-trans forner
Rotor-magneto
Lead-high tensionl
Lead-transformerl
Bushing-starter 1

Stnd-drive 11

Ring-lir flow
Spring-chrtch
nlanifoid- intake
Gasket-crrb.

Pin-guidc bar
Pl:rte-back
Grlsket*set
Shutter-throttle
Shaft & Lever

A-6iJ023-A Cr:rnhctse & Tankl
6 U046 Groilmet-fuel linel
68078-1 Gu:rrcl-chain

A*68025-C Handtc-throtfle
A-68265 Pump
A-68429 Rod-choke

68445 Bushing
(iit750 Ilctlincr
68765 Spacer-handle barl

E69880 Filter Elerlcnt . 1

A-69962-A Grip-strrt.ingropel
70018 Insert-rope

*?01 89 Deflcctor-air
72085-A Plate-inclicating
73075 Spring-rD1in
73264 Spring-choke
7.1060 Gasket
7'1388 "O" Ring
75078 Key-rroodruff
FASTENING PARTS
72940 Washcr-B€llvijle2
58138 lVashcr 1

58763 Wrsher-reLliningl
58993 Screrr-idle speed 1

59704 Scrcw-bearing z
59705 \[:rs]rer-lock z
63367 Scrcrr-guide bar. 1

63462 Washer-thrust z
64702-A Scres.-cam 1

65520 Screu.-shoulder z
65521 Screr'-shorllder 2
65798 t.-40 x 7/+

A-67639 Nut-cover
67875-1 Washer-t"eb lock 1
68010 Washer-thrust z
69785 Screl'-idle 1

69792 Screrv-rnain 1
*69850 'L/4-20 x 2-3.i8 1

69919 8-32 x 9/16 z
?2084-4l Nut
80023-2 8-32 x b/g
80048 1/4-2A x 5/8 4
80248 8-32 x J/4 B

80264 4-40 x 31i_6 2
80275 6-32 x 3/8 4
80361-1 1A-32 x 7i2 2
80402 1t'4-2O x 5/8 .3

80560 8-32 x 7/2
80568 3-32 x i/8
80571 6-32 x 3/8
80591 4-4O x 1/4

6 E?66 -2
68767
68768
6902?-S

A-69034
A-69045
A-69056

Brackct'hanclle 'l

Grip-l.hrotllc l
Grip*throtUe I
Sprrk PIug I
Handle B:rr 1

Cover-throttlc 1

Bearing-needle 1

Pl:r'Le-burlper 1

Corrcr-air filtcr 1

Cralksh:rft 1

Valve-check 2

2

+
4

69275
A-694 14-2

:A-69441

69451
69+52
69454

A-69+67
A-69500

6 950:r

69502
6 9503
6 9638

'"A-69658-A
69751
697s.tr- 1

69789
69790
69793
6979.1

*A -69ri 12
*A-6 9 819

69825
69834

xA-69836- 1
*A -69 83 8- 1

*69 839
*6I8,tr0
*69 842
*69843
x6 984.1

+A-6986.1

80605 6-32 x 5/16 1

80648 10-32 x 7/2 1

80676 12-24 x 518 8

Piston Ring 2
Filter-Iiller cap 1

Piston & Pin l
Cap-fuel liller l
Gasket-fue1 cap l
Chain-bcad l
Retalner l
Bearing-needle 1

Rod-connecting 1

Grornmet 1

Shoe-chitch 6

Shaft & lever
Repair Kit
Valve-check
Valve-governor
Carburetor
I(it-high altitncle
Pjston Ring ?
Gaskel-oil cap 1

Cap-muffler 1

Body-muffler 1

Plate-muffler 1

Screen 1

Shield-muffler 7

Support-muffler 2
Support-mufflcr 1

N,luf f le r -dou'ndra f tl

80821 .72-24 x UZ
80867 12-24 x B/1
80891 72-24 \ 7/8
80919 4-40 x 1/1
rJ1065-2 Nut-1/2-28
81068 Nut-12-24
81089-2 Nut-3/8-16.
81124 Nut-3/8-2+
81126 Nut-6-32
8120+ Nut-cripco
821+6 8-32 x 5./8
82147 8-32 x 1-3;'4
82155 8-32 x 2-3116
82178 8-32 x 3i4
82179 10-32 x 1-?./8
82196 8-32 x 1-1./8
82256 6 x 1/4
82259 7/4-20 x 1

''82280 1/4-20 x 3
83008-1 Washer-+4
83009 iVasher-12'-l
83022 Washer-+8
83024 Washcr-f6
83046 \l'asher-#10
83056 Washer-#12
83 102 \Yashcr-3./8
84010- 1 Washer-3,r8
84035 Washer
86324 Pin-cottcr

.1

2

2

1

2
1

6

1

8

7

2

v
HOMELITE'

(5
6
tt

lJ')
AI
ET

Le
on

's 
Cha

ins
aw

 P
art

s &
 R

ep
air

 

   D
o N

ot 
Sell

 or
 R

ep
rod

uc
e




